CEMY

MA NS alaf
lla=wRk CVAS 4%

Z 3 TESTING
220008340233 2 AN v CNAS L2021
MMt

CEMT/QR-7.8-01-03-2020(1)
L 12 01 1 Ui/ page | of 12

G U
TEST REPORT

Ne: 202203351G1

< EPGC308 5 4 B B A J2 FE 4R

Name of sample: EPGC308 EPOXY GLASSFIBER LAMINATED SHEET

Z £ 8 fu JUIT 88 JE 4 50 BLAT IR 22 w1
JIUJIANG XINXING INSULATION MATERIAL CO.,LTD

Client:

A VRS

H# &t

Classification of test: Commission test

4%
HLA ' aly
:chhol
Electri ateritls /Qua Mon and
Testing " achinery of China

q,:; o0o0o00 OO0


https://digital-camscanner.onelink.me/P3GL/g26ffx3k

Chkzviy CEMT/QR-7.8-01-03-2020y

Ne: 202203351G1 3£ 12 51 %5 2 U1/ page 2 of |

= BB

LAY (OGS K <Kl G — R

2. A KW % B8 4R 5000 AL

3. AKERS LK. WL AR ST

A KR R MR

5. K9 45 0L 1T 0B () 2 6 K U R

6. KXW 45 75 TECMARR IR, 22 W) 3 4000 A0 45 3L 76 o 40 A R SE RN R B R 6 4 86 5
%, A SUATE U 7«

ERRBRMNBEAREGRLF

AU Tl s T4 3 7= G B & S B4R ) b o

ik PECEEATELEXRWBEES

BB % : 541004

Bi%: 0773-5603029. 5888294, 5888408 E-mail: postmaster@cemt.org.cn

ffE: 0773-5603029 Pl ik: www.cemt.org.cn

Declaration

1.This test report (including copy) is invalid if it is without the “Test Stamp”.

2. The partial copy of this test report is invalid.

3. This test report is invalid without all the signatures of the chief surveyor, auditor and approver.

4. This test report is invalid if it is with any altering and rasure.

5. The test results shown this test report relate only to the received samples provided by the client.

6. In China, if this test report without CMA identification, it indicates that the data and results are only for the

internal reference, no any social proof effect.

Guilin CEMT Technology Co., Ltd.
Electrical Materials Quality Supervision and Testing Center of Machinery Industry of China

Address: No.8 Dongcheng Road, Qixing District, Guilin City, Guangxi, China

PC: 541004
Tel: (0086) 773-5603029. 5888294, 5888408 Fax: (0086) 773-5603029
E-mail: postmaster@cemt.org.cn http: // www. cemt.org.cn
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R TRy S EPGC308 3 S BE ¥ A )22 FE Al
Name of sample EPGC308 EPOXY GLASSFIBER LAMINATED SHEET
iURss A
Type EPGESUR Specifications -
it f/ek 4 2 W kT
Lot and/or Manufacture | — 1R Zi
No. Trademark

JILEE R M B R ]

Hihb: TP I RR X RRKIE2S

JIUJIANG XINXING INSULATION MATERIAL CO.,LTD

ZHEHAL Add:No.2 Lianxi Road,Lianxi District,Jiujiang City,Jiangxi Province,China
Client 332005

Bk 2 N\/Contact: 3%l #£/Luo Xunhua

FH i/ Tel: (0086)18970279478

W 4i/E-mail: 8160890@qq.com

A= B
Manufacturer

BLEAE S RPER B R FE TR R BN, CEMTARIIUESC R 106 OB bE . 38 24 bEAI(aR) 5 B 00 TRAE
The above information and samples are provided and confirmed by the client. CEMT shall not be responsible for verifying the
accuracy, appropriateness and/or completeness of the information provided by the client.

A RS

Received sample status

EHEAM seRk H
Received sample date 2022-10-20 Test completion date 2022-11-07

R 7 i ISO 178:2019%% /etc.
Test method

¥ 5 18/ Test conclusions:
KAEEZAN, & HSEE.
A sample of the product was tested, and the test results are only given the measured values.

FZARHEZE K i) 2 ¥ 1A FF/Standard sample

i, 2 ) ) oy
Chief surveyor: .ﬂ\l ﬁ& Aui‘iifi‘rz
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7 i % Ff/Name of sample : EPGC308 ¥ % # 3 /(i J2: Ik #/EPGC308 EPOXY GLASSFIBER
LAMINATED SHEET

s K O 4 e/ 51 H LA BR ORISR S Kl 75 ik
Item Property Unit Requirement Test result Test method
T H R (7] 25 it 5
(1, 23°C+2°C)
1 |Flexural strength MPa — 556
perpendicular to
laminations(MD,23°C+2°C)
3 B JZ [ %5 i 5B BE
(R, 100°C+2°C)
2 |Flexural strength MPa = 458
perpendicular to
laminations(MD, 100°C+2°C)
EHRE S R
(ATE], 120°C+2°C)
3  |Flexural strength MPa - 406
perpendicular to
laminations(MD, 120°C+2°C)
EHEAS M BE
(M, 150°C+2°C)
4 [Flexural strength MPa = 347
perpendicular to
laminations(MD, 150°C+2°C)
EHEAS M B
(AR, 180°C+2°C)
5 |Flexural strength MPa - 298
perpendicular to
laminations(MD, 180°C+2°C)
EHEMS A ERR
(A, 23°C+2°C)
6 |Flexural modulus MPa = 24252
perpendicular to
laminations(MD,23°C+2°C)
7 12 1 160 S 0 M 187 98 B
(A, 8®ROA)
7 |Charpy impact strength kJ/m? g 111 I1SO 179-1:2010
parallel to
laminations(MD,Notched)

REE AR - '
8 ITensile strength(MD) MPa 557 1SO 527-2:22012

1.~ W% ( & N

ISO 178:2019
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7 b 44 FR/Name of sample : EPGC308 ¥ % 3 B4 1ii )22 [E AR /EPGC308 EPOXY GLASSFIBER
LAMINATED SHEET

FF 5 K 9 £ fig/ 55 H L XA =R LSRIEEE S B ik
Item Property Unit Requirement Test result Test method
EHRMESEE (23°C
£2°C)
9 |Compressive strength MPa = 640
perpendicular to
laminations(23°C+2°C) .
%A RS BT ISO 604:2002
(180°C+2°C)
10 [Compressive strength MPa = 378
perpendicular to
laminations(180°C+2°C)
B 7K J5s 4 5 v BEL (B :
t%, [E]1FE25.0mm) .
11_ |Insulation resistance after Q == 2.6x10" IEC 62631-3-3:2015
immersion in water (Taper
pin electrodes, 25.0mm gap)
EHREMBSBE (90°C
+2°C, 25#7%F M,
20sZFHFtHE, ©25mm/
O75mm A R
2 Electric strength
perpendicular to laminations
(at 90°C£2°C in 25#
transformer 0il,20s step-by-
step test,®25mm/@75mm
cylindrical electrode) IEC 60243-1:2013
FirRREFWRE (90°C
+2°C, 25SHZREZB T,
20siFHF K, ®130mm/
@ 130mm-FAR %)
13 |Breakdown voltage parallel kv = >100
to laminations(at 90°C+2°C in
25# transformer 0il,20s step-
by-step test,®130mm/
®130mm plate electrode)

14 X AEE (50Hz) . - 5.20
Relative Permittivity(50Hz)

15 | &R (IMH2)
Relative Permittivity(1MHz)

YoetX B

“©*

kV/mm = 19.2

IEC 60250:1969
& - 5.16
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7* i1 2 Ff/Name of sample : EPGC3085F % B i [ H/EPGC308 EPOXY GLASSFIBER

LAMINATED SHEET
5 K 9 4 fig/ 51 H 4y 3R Fo 0 45 Ko 77 i
Item Property Unit | Requirement Test result Test method
MRARFER S (50Hz)
16 |Dielectric dissipation — = 3.35x1072
factor(50Hz) 60250:1
B HFEEH (1MH2) RIS GIR0R
17 |Dielectric dissipation — - 6.45x1073
factor(1MHz)
MR E (CTD .
18 |Comparative tracking = = CTI225 IEC+EXOII';§629003
index(CTI) :
K _ _
19 Water absorption mg 9.1 1SO 62:2008
; ISO 1183-1:2019
20 b%er’fity g/cm3 - 1.98 (HEA
The method A)
FHARM (23°0) «
21 |Thermal conductive W/(m-K) — 0.432 ISO 8301: 1991
coefficient(23°C)
SMREK R (30°C~
120°C) " _ a,
2 Coefficient of linear thermal 10°6/K 28.5 ISO 11359-2:2021
expansion(30°C~120°C)
%% 1¥/Remark:

1. 59, 10503 B 2 A R 48 58 B R A & BN (9.42~9.65) mm:
The heights of the specimens for Item 9 and Item 10 “Compressive strength perpendicular to laminations™
test are (9.42~9.65) mm.
2, FROG“EHZFRBAEREREAFNEERN (0.94~0.99) mm;
The thickness of the specimens for Item 12 “Electric strength perpendicular to laminations” test are
(0.94~0.99) mm.
3¢ HIGPHTREmE FHE R MRS RN (101.30~102.56) mm (K) x (25.36~26.47)
mm (F) x (1220~12.22) mm (&) , HKFEHERN (25.36~26.47) mm;
The sizes of the specimens for Item 13 “Breakdown voltage parallel to laminations™test are (101.30~
102.56)mm (length)*(25.36~26.47)mm (width)*(12.20~12.22)mm (thickness). And the electrode spacing
is (25.36~26.47)mm.
4y 19T K PE R IAFEIR T A (49.94~50.00) mmx (49.81~49.93) mmx (2.72~2.76)
mm;
The sizes of the specimens for Item 19“Water absorption” test are (49.94~50.00)mmx(49.81~49.93)mmx
(2.72~2.76)mm.
Se Rl AR R R 4 0 B ~ P8

The pictures of the tests and curves are shown in Fig.1 ~Fig.8.
I
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7 i % Fi/Name of sample : EPGC3085 % 3 i )7 JE H/EPGC308 EPOXY GLASSFIBER
LAMlNATED SHEET

755 K VE fik /350 LR DA R ERIVESES ¥ 7 ik
Item Property Unit Requirement Test rcsult Test method

6~ AR AU 4 45 4920220335 1104
The report replaces Report No.202203351.
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Fig.1 Flexural strength perpendicular to laminations test and curve



https://digital-camscanner.onelink.me/P3GL/g26ffx3k

Ng
GE. ‘T CEMT/QR-7.8-01-03-2020(1)
Ne: 202203351G1 S5 12 B0 55 8 Ui/ page 8 of 12
oA e
TEST REPORT

7 h £ F/Name of sample : EPGCI08M YU (i )4 [1AR/EPGC308 EPOXY GLASSFIBER LAMINATED SHEET
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Fig.1 Flexural strength perpendicular to laminations test and curve(continue)



https://digital-camscanner.onelink.me/P3GL/g26ffx3k

N
BE. ‘T CEMT/QR-7.8-01-03-2020(1)
Ne: 202203351G1 L 12 91 55 9 U1/ page 9 of 12
Rk &
TEST REPORT

i it 4 FR/Name of sample : EPGC308H (534417 2 M /EPGC308 EPOXY GLASSFIBER LAMINATED SHEET
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Fig.2 Flexural modulus perpendicular to laminations test and curve
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Fig.3 Charpy impact strength parallel to laminations(MD,Notched) test
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™ i 4 F/Name of sample : EPGC308M VU5 41i )11 /EPGC308 EPOXY GLASSFIBER LAMINATED SHEET

N\

Fla fifhoml CAm)) K5 K iheg
Fig.4 Tensile strength(MD) test and curve

PAS e L)L 1) LA 30 EE R0 22 th 8

Fig.5 Compressive strength perpendicular to laminations test and curve

= O0ougg gd


https://digital-camscanner.onelink.me/P3GL/g26ffx3k

NS
(:E. ‘T CEMT/QR-7.8-01-03-2020(1)
Ne: 202203351G1 JE 12 910 %5 11 UL/ page 11 of 12
»
o
TEST REPORT

7 ih 4 F/Name of sample : EPGC308M (3511 ), H/EPGC308 EPOXY GLASSFIBER LAMINATED SHEET
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Fig.5 Compressive strength perpendicular to laminations test and curve(continue)
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Fig.6 Insulation resistance after immersion in water test
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1" % FR/Name of sample : EPGC3083 YU 5 A1i )T EAR/EPGC308 EPOXY GLASSFIBER LAMINATED SHEET

LEP

7 Hx AR R ABFEEE (50Hz) R

Fig.7 Relative permittivity and Dielectric dissipation factor(50Hz) test

P8 HIf 7 R 2 A WU FE I 3 (1

Fig.8 Relative permittivity and Diclectric dissip

LLF 4% [4/End of report
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